
INSTRUCTION 

Outdoor Fire Table



NOTICE ！

�������������

HARDWARE LIST

Please retain these instructions for future reference.
Dear Customer
Thank you for your purchase.
When you receive the product, please make sure that all the parts are intace.
Then please browse the entire installation manual before assembly.
If problem occur unsatisfactorily as follows
A . The outer box is damaged
B . The product is damaged / bent / cracked while you open the box
C . The parts / accessories / assembly tools are missing
D . The product is hard to assemble
E . The instructions are not clear and can not be referred
F . The product has functional problems
G . Other aspects that you are not satisfied with

M6x15 M6x30 M6x35 Φ6x12

Hex Wrench Hex Wrench

Φ6.5x14x3       

12 pc 4 pc 5 pc 21 pc

1 pc 1 pc

1 pc

1 2 3

6a 6b 7

4 5

M8x7

16 pc



PART LIST

���������������������������

�������������
��
�����	��������������������������������
��������������������������

����������������

�������������	������������������
������
��
��
��������
�����������

���������������������������������
������
����
�������������������������

����������
A B C

D E F

1 pc 1 pc 1 pc

1 pc 1 pc

1 pc

1 pc

H I

1 pc 1 pc

J

2 pc

K L

2 pc 8 pc

G



STEP 1 Frame Structure 

4 3

E

1 pc

3

4 pc

4

4 pc

6a

1 pc

C

1 pc

D

1 pc



STEP 2  

�

4 1

H

1 pc

4

8 pc

6a

1 pc

1

8 pc

G

1 pc



STEP 3  

34

5

6a

1 pc

3

1 pc

4

1 pc

5

1 pc

F

1 pc



STEP 4 

1
4

6a

1 pc

A

1 pc

1

4 pc

4

4 pc



STEP 5  

4

2

6a

1 pc

I

1 pc

2

4 pc

4

4 pc



STEP 6  

B

1 pc



STEP 7  

L L

7 7

L

8 pc

7

16 pc

6b

1 pc

J

2 pc

K

2 pc



STEP 8 




